

# T E S T      C E R T I F I C A T E

**CT-2026-01-27-06**

- Product:** TimberCare Hard Wax Oil
- Client:** INTER DÉCOR LLC. (ID: 7708374133)  
B. Spasskaya st. 8, floor 1, building 51, of. 3D,  
129090 Moscow  
Russia
- Order:** Evaluation of the migration behavior of heavy metals  
according to DIN EN 71-3: 2025-02 (category III, tables 1,2)
- Test Report:** 2520125-11 dated 05/05/2020.
- Test Result:** The tested product meets the requirements of leachable  
heavy metals Aluminium (Al), Antimony (Sb), Arsenic (As),  
Barium (Ba), Boron (B), Cadmium (Cd), Cobalt (Co), Chrome  
(Cr), Copper (Cu), Mercury (Hg), Manganese (Mn), Nickel  
(Ni), Lead (Pb), Selenium (Se), Tin (Sn), Strontium (Sr), Zinc  
(Zn) according to DIN EN 71-3 (2025:02).

Dresden, 27/01/2026



Head of laboratory



Engineer in charge